
 

 

 

 

 

 

 

 

 

 

 

 

 

Advisory Panel 

for the 

Potential Regional Recycled Water Supply Program 

 

 
 

Report No. 1: Demonstration Plant Design 
 

 

 

 

 

 

 

 

 

June 30, 2016 



Potential Regional Recycled Water Supply Program 

 

Table of Contents   

I. Executive Summary ................................................................................................................................ 1 

II. Advisory Panel Members ............................................................................................................. 1 

III. Methodology ............................................................................................................................... 2 
[...]
It is possible for Regional Water Quality Control Boards (RWQCBs) to establish site specific water 
quality objectives that could be less stringent than those adopted into Basin Plans.  For example, the 
Santa Ana RWQCB adopted an amendment to its Basin Plan that allowed for higher objectives for 
total dissolved solids (TDS) and nitrate to promote water recycling.  To be eligible for the higher 
objectives (maximum benefit objectives), wastewater dischargers were required to commit to 
implement specific projects and programs to reduce salts and nitrogen, (such as construction of 
brine lines and groundwater desalters, recharge of storm water and recycled water, etc.), otherwise 
the original, more stringent objectives applied.  The use of recycled water is a benefit to the people 
of the State by reducing the need for imported water.   

Legally a basin objective is not necessarily a hard limit on the concentration of the product water.  
RWQCBs have the authority to set discharge limits at the water quality objective if they believe it is 
necessary to protect groundwater quality and prevent degradation.  However, the State Anti-
degradation Policy (SWRCB Resolution 68-16) allows a lowering of water quality if the change is 
consistent with maximum benefit to the people of the State and will not unreasonably affect 
present and anticipated uses of water (including drinking) and will not result in water quality less 
than prescribed in policies.  In addition, permit limits for groundwater replenishment projects are 
set to ensure that groundwater does not contain concentrations of chemicals in amounts that 
adversely affect beneficial uses or degrade water quality.  The RWQCBs overseeing the affected 
groundwater basins would have to make regulatory accommodations for boron (whether via a 
change in the Basin Plan objective, the permit limit established taking into consideration available 
assimilative capacity in the groundwater, blending with recharge sources for surface application, or 
blending with native groundwater).  

After further consideration of source control options for boron, it may be worth having a discussion 
with the State Board and affected RWQCBs to discuss this matter.  Boron removal is very costly.  
Furthermore, IX for boron removal may cause additional operational and permit challenges at the 
JWPCP with product and brine management and ocean discharge (salt, pH, etc.). 

The Project Technical Team should confirm that the 0.5 mg/L boron concentration is a real hurdle.  
The team should talk to the State Board, RWQCBs, DDW (drinking water and recycling staffs), and 
the groundwater basin managers to set water quality targets before eliminating boron removal from 
the demonstration plant scope.  The basin managers will need to understand the cost and financing 
implications of any boron decision.  If there is concurrence, the Advisory Panel recommends making 
boron a smaller point of emphasis in the demonstration plant work and, possibly, consider 
eliminating it from the scope.  If boron is an issue, pretreatment, point-of-discharge treatment, 
and/or source control should be investigated first.   

 
Advisory Panel Report: Demonstration Plant Design 10 



Potential Regional Recycled Water Supply Program 

 There are likely much less expensive ways of doing recharge in the Main San Gabriel Basin compared 
to large-scale IX for boron removal at the JWPCP.  This should include discussions with the RWQCBs 
and DDW of the use of diluent water (as defined in the regulations) to reduce the boron 
concentration reaching the groundwater table.  If required, point of discharge IX on a smaller flow 
might be more cost-effective for specific basins. 

Any testing of boron IX should be done at a small scale, e.g. on a side stream.  This is more “pilot 
scale” work than “demonstration” work and it could potentially be separate from the demonstration 
plant scope.   

4. Equipment procurement strategy  

Ideally the time allowed for prequalification testing for wastewater treatment should be one year to 
account for effects of seasonal water quality variation.  However this is not possible considering the 
project schedule. 

The Project Technical Team intends to “decouple” the demonstration study phase from the full-scale 
vendor prequalification phase.  The demonstration study phase would demonstrate a given 
technology for each process; when it comes to procurement for full scale, an experience clause 
would be used for selection of the full-scale equipment supplier.  It is important to not give the 
impression that equipment suppliers selected for the demonstration plant will be the only suppliers 
considered for full-scale. 

If MF/UF is upstream of RO, suppliers should be comfortable doing qualification-based procurement 
for RO systems.  The suppliers may not be comfortable going straight from MBR to RO.  The Advisory 
Panel recommends that an area be set aside for vendor skids, installed and operated by the 
suppliers for short periods of time to validate their equipment.  Appropriate turnouts should be 
designed into the demonstration plant to facilitate this.  It could be specified that every supplier 
who wants to bid on the full-scale facility should be required to provide a skid and to validate their 
equipment.   

The overall strategy should be to get as many vendors as possible to bid on the demonstration 
project and the full-scale plant.  Transparency will be very important.  Any process for selecting 
vendors should be clear and defensible.  The process of procurement should be well documented 
and follow Metropolitan and Sanitation Districts procedures. 

OCWD experience has shown that continuity of personnel is important for procurement.  Having 
Metropolitan and Sanitation Districts staff involved throughout the process, from demonstration 
plant to full-scale construction, should be a priority.  The procurement strategy selected must allow 
all qualified suppliers to bid and Metropolitan and the Sanitation Districts must carefully vet all of 
suppliers that ultimately end up furnishing equipment.  The Advisory Panel recommends that an 
integrated procurement process for both the demonstration plant and full-scale plant be developed.  

5. Selecting demonstration plant unit processes based on scalability to 150 mgd 

The Advisory Panel reviewed the proposed demonstration plant processes and determined they 
would generally be scalable to a 150 mgd treatment plant as shown below: 

 
Advisory Panel Report: Demonstration Plant Design 11 



Potential Regional Recycled Water Supply Program 

 
Process Scalability 

Stabilization Readily scalable even from bench-scale 

UV-AOP 
(ultraviolet-advanced oxidation 
process) 

Advisory Panel is not concerned about the risk of 
scaling from 1-mgd units to 10-mgd or larger units.  
There could be hydraulic changes that may affect the 
relationship between equipment sizing and dose, but 
this responsibility should be borne by the AOP 
suppliers.  (As an aside, the Advisory Panel believes 
the extra equalization tank shown in the proposed 
process train at the demonstration plant will not be 
required.) 

IX (ion exchange) Readily scalable even from very small columns 

RO (reverse osmosis) Readily scalable from demonstration scale, as long as 
the appropriate elements are selected 

MF/UF (microfiltration/ultrafiltration) Readily scalable from demonstration scale 

MBR (membrane bioreactor) Readily scalable from demonstration scale 

BAF (biologically active filter) Scalability from demonstration to full-scale is unclear 

Anammox (anaerobic ammonium 
oxidation) 

There is no evidence on the scalability since this 
process has not been used at anything approaching 60 
to 150 mgd.  This would be a pilot project that is not 
ready for inclusion in the   demonstration plant.   
Anammox may have applicability for side stream 
nitrogen removal from the centrate at the JWPCP.  
Reducing the overall nitrogen load to the AWT facility 
would be beneficial. 

  

 
Advisory Panel Report: Demonstration Plant Design 12 



Potential Regional Recycled Water Supply Program 

 ACRONYMS 

ANAMMOX anaerobic ammonium oxidation 

AOC assimilable organic carbon 

AOP advanced oxidation process 

AWT Advanced Water Treatment 

BAF biologically active filter 

BDOC biodegradable dissolved organic carbon 

BOD biological oxygen demand 

DBP disinfection byproduct 

DDW Division of Drinking Water 

ECLWRD Edward C. Little Water Recycling Facility 

FAT Full Advanced Treatment 

GWRS Groundwater Replenishment System 

IFAS Integrated Fixed-Film Activated Sludge 

IX ion exchange 

JWPCP Joint Water Pollution Control Plant 

MBR membrane bioreactor 

MCL maximum contaminant level 

MF microfiltration 

mg/L milligrams per liter 

MGD million gallons per day 

NdN nitrification and denitrification 

NF nanofiltration 

NPDES National Pollutant Discharge Elimination System 

OCSD Orange County Sanitation District 

OCWD Orange County Water District 

O&M operation and maintenance 

PV photovoltaic 

RO reverse osmosis 

RRT response retention time 

RWQCB Regional Water Quality Control Board 

SWRCB State Water Resources Control Board 

tBAF tertiary biologically aerated filter 

 
Advisory Panel Report: Demonstration Plant Design 13 



Potential Regional Recycled Water Supply Program 

 tMBR tertiary membrane bioreactor 

TDS total dissolved solids 

TOC total organic carbon 

TSS total suspended solids 

UF ultrafiltration 

USEPA United States Environmental Protection Agency 

UV ultraviolet (disinfection) 

WRP water reclamation plant 

 

 
Advisory Panel Report: Demonstration Plant Design 14 


	I. Executive Summary
	II. Advisory Panel Members
	III. Methodology
	IV. Workshop on Demonstration Plant Design
	a. Project Understanding
	b. Preparation for the Workshop
	c. Background Presentation by Project Technical Team
	d. Key Topics for Panel Discussion
	e. Panel Discussions and Recommendations
	1. Testing UV-AOP and IX on combined effluent from two trains
	2. Approach to nitrogen management
	3. Approach to boron management
	4. Equipment procurement strategy
	5. Selecting demonstration plant unit processes based on scalability to 150 mgd

	Acronyms


